Ne P03199-N49030-00 14030-AN001
E04241-N49012-00 Ver.3-3.03
GT-R
VR38DETT
2007 12
90 95kPa
( )
R35 EVC
2012 06
Ne
3-3.01 2008707
3-3.03 2012/06
2012 06 10 ( )




(RH)
(LH) &
M6 L=12
M6 L=15
M6
Q6
=




(1)A/F
( 1-1-1, 1-1-2)

) ( 1-1-3)
A)

( 1-1-3)
4) ( 1-1-4)




®)

( 1-1-5)

(6)

( 1-1-6)

RH

( 1-1-7)

®3)

RH, LH

( 1-1-8)

(®)



€))

(10)

(RH)

€))

(RH)

2)

2

(1

)




(L=350
( 1-2-3,

1-2-4,

1-2-5)

1-2-3

1-2-4

1-2-5




)
( 1-2-6)

4
( 1-2-7) -

®)
( 1-2-8)

( 1-2-9)




(LH)
(€9 (¢ 1-3-1

(L=350
( 1-3-2, 1-3-3, 1-3-4)

( 1-3-3)

( 1-3-4)




( 1-3-5)

(2

~
©
1
™
I
—
~

®3)



€))

(2)

3)

€9)

(2)

3)

(RH)
(RH) Assy
( 2-1-1)
(RH) (P1x 1)

E
( 2-1-2)
(P3x 1)
90 95kPa
(LH)
(LH) Assy
( 2-2-1)

(LH) (P2x 1)

M6 L=12 (P4x 1)

M6 L=15 (P5x 1)
M6 (P6x 2)

( 2-1-2)
(P3x 1)

90 95kPa




-10-

EVC

,EVC

EVC

EVC



D
( 3-1-1)

(2) (LH) ¢ 6
3-1-2)
@6 (P7x 1)

3)1.

-11-



ACTUATOR UPGRADE KIT
INSTALLATION MANUAL

HKIS

NAME OF PRODUCT

ACTUATOR UPGRADE KIT

PART NUMBER

P03199-N49030-00 14030-AN001

APPLICATION NISSAN GT-R
ENGINE VR38DETT
YEAR 2007/12 -
REMARKS ADVICE

* The actuator initial default pressure is adjusted to 90 - 95kPa.
(It may necessary to readjust the default pressure depending on a
vehicle.)
The EVC data for R35 is made based on the default pressure setting.

NOTICE |

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory repair
manual. To avoid injury, follow the safety precautions contained in the factory repair manual.

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2008/7 1% Edition
3-3.02 2009/2 English Manual is added.
3-3.03 2012/6 Part number is revised.

Published in June, 2012 by HKS Co., Ltd. E04241-N49012-00 Ver.3-3.03

(Unauthorized reproduction is strictly prohibited.)




PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
1 |Actuator Assy (RH) 1 {_I1-

2 |Actuator Assy (LH) 1 f} .

3 |E-ring 2 @

4 [Cap Bolt M6 L=12 1

5 |Cap Bolt M6 L=15 1

6 |Flat Washer M6 2 <P

7 |Rubber Cap 6mm 1

8 |Installation Manual 1




1. Removing Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from the battery
terminal. Use this instruction manual and the manufacturer’s service manual as a reference.

1-1. Removing Factory Parts

(1) Disconnect the A/F sensor coupler. (Diagram
1-1-1, 1-1-2)

(2) Remove the under cover. (Diagram 1-1-3)

(3) Remove the front cross bar. (Diagram 1-1-3)

(4) Remove the center pipe. (Diagram 1-1-4)



(5) Disconnect the O2 sensor coupler.

(6) Remove the factory catalytic converter.
(Diagram 1-1-5)

When removing the right side factory catalytic
converter, first lower the front propeller shaft
bracket. (Diagram 1-1-6)

(7) Remove the radiator cover. (Diagram 1-1-7)

(8) Remove the hoses and pipes on both sides
before the throttle body. (Diagram 1-1-8)




(9) Remove the air cleaner duct. (Diagram 1-1-9)

(10) Remover the air cleaner. (Diagram 1-1-10)

1-2. Removing Suction Pipe (RH)

(1) Remove the V-belt; then remove the power
steering pump mounting bolt. (Diagram 1-2-1)

The oil pipe does not have to be removed.

(2) Remove the right side of the suction pipe.
(Diagram 1-2-2)



NOTE I

Suction Pipe _ ‘
Remove nuts as shown in Diagram 1-2-3, Installing Position | i
1-2-4, and 1-2-5. These diagrams illustrate b
the removal procedure using a L350 offset
extension bar.




(3) Remove the steering shaft. (Diagram 1-2-6)

(4) Remove the E-ring from the swing valve lever.
(Diagram 1-2-7)

For easier removal, extend the actuator by
compressing air to the actuator.

(5) Remove the actuator. (Diagram 1-2-8)

For easier removal of the actuator bolts, it is
recommended to use the Cab Click Driver.
However, torque cannot be loaded. (Diagram
1-2-9)




1-3.

Removing Suction Pipe (LH)

(1) Remove the suction pipe. (Diagram 1-3-1)

Remove nuts as shown in Diagram 1-3-2,
1-3-3, and 1-3-4. These diagrams illustrate
the removal procedure using a L350 offset
extension bar.

For easier removal of the suction pipe, remove
the solenoid valve installed onto the suction

pipe.

When removing the upper-side nut, insert the
extension bar into the gap of the upper-side of
the A/C compressor. (Diagram 1-3-3)

When removing the lower-side nut, remove the
nut from the bottom of the vehicle. (Diagram
1-3-4)

Suction Pipe
Installing Position

T

+ Extension Bar '
e




(2) Remove the E-ring from the swing valve lever.
(Diagram 1-3-5)

For easier removal, extend the actuator by
compressing air to the actuator.

(3) Remove the actuator. (Diagram 1-3-6)




2. Installing Kit Parts

2-1. Installing Actuator (RH)

(1) Install the Actuator (RH) to the turbocharger
assembly using the factory bolt. (Diagram
2-1-1)

Actuator (RH) (P1x1)
Bolt (Factory)

(2) Install the provided E-ring to the swing valve
lever. (Diagram 2-1-2)

E-ring (P3x1)

For easier installation, extend the actuator by
compressing air to the actuator.

(3) Verify if the swing valve’s initial pressure is
approx. 90 - 95kPa.

2-2. Installing Actuator (LH)

(1) Install the Actuator (LH) to the turbocharger
assembly using the provided bolts and
washers. (Diagram 2-2-1)

Actuator (LH) (P1x1)
Cap Bolt M6 L=12 (P4x1)
Cap Bolt M6 L=15 (P5x1)
Flat Washer M6 (P6x2)

(2) Install the provided E-ring to the swing valve
lever. (Diagram 2-2-2)

E-ring (P3x1)

For easier installation, extend the actuator by
compressing air to the actuator.

(3) Verify if the swing valve’s initial pressure is
approx. 90 - 95kPa.



2-3. Routing for Actuator Installing EVC Valve

The following diagrams shows typical routing for the actuator and installation for the EVC
valve. Install the EVC in accordance with the installation manual of the EVC.



3. Reinstalling Factory Parts

3-1. Reinstalling Factory Parts
(1) Connect the factory solenoid valve coupler to the

factory solenoid valve; then secure them. No
routing is necessary. (Diagram 3-1-1)

(2) Install the provided Rubber Cap 6mm to the
suction pipe (LH).

Rubber Cap 6mm (P7x1)

(3) Reinstall all removed factory parts in the opposite order of removal.

After the installation process is complete, check all items listed in the “Confirmations
after Installation” section of the Instruction Manual.



	E04241-N49012-00(P03199-.pdf
	英文E04241-N49012-00_P03199-N49030-00_.pdf

